United States Municipal Environmental Research EPA-600/2-79-162a

Environmental Protection Laboratory August 1979
Agency Cincinnati OH 45268

Research and Development

Estimating Water
Treatment Costs

Volume 1
Summary




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research
[...]
59. Vacuum Filters

60, Belt Filter Press

61. Filter Press

62. Decanter Centrifuges

63. Basket Centrifuges

64. Sand Drying Beds

65. Sludge Dewatering Lagoons

66. Sludge Disposal - Sanitary Sewer

67. Sludge Hauling to Landfill

Miscellaneous Processes

68. Raw Water Pumping Facilities

69. Finished Water Pumping Facilities

70. Clearwell Storage :
71. Aeration

72, Administration, Laboratory, and Maintenance Building

The 27 unit processes that were developed for flows between 2,500 gpd
(9.46 m3/d) and 1 mgd (3,785 m3/d) (Volume 3) are:

Package Complete Treatment Plants
Package Gravity Filter Plants
Package Pressure Filtration Plants
Filter Media

SN
- 2 0»

.




Package Pressure Diatomite Filters
* Package Vacuum Diatomite Filters
Package Ultrafiltration Systems
Package Granular Activated Carbon Columns
Potassium Permanganate Feed Systems
Polymer Feed Systems
Powdered Activated Carbon Feed Systems
Chlorine Feed Systems :
13. Ozone Generation Systems and Contact Chamber
14, Chlorine Dioxide Generating and Feed Systems
15, TUltraviolet Light Disinfection
16. Reverse Osmosis
17. Pressure Ton Exchange Softening
18, Pressure Ion Exchange Nitrate Removal
19. Activated Alumina Fluoride Removal
20. Bone Char Fluoride Removal
21. Package Raw Water Pumping Facilities
22. Package High Service Pumping Stations
23. Steel Backwash/Clearwell Tanks
24. Sludge Hauling to Landfill
25. Sludge Disposal ~ Sanitary Sewer
26. Sludge Dewatering Lagoons
27, Sand Drying Beds

STUDY APPROACH

The information presented in Volumes 1, 2, 3, and 4 has been developed
and presented in a manner that will allow maximum flexibility in its use.
Construction costs are presented in terms of eight key components, and
an appropriate index is recommended for updating each of the eight components,
Therefore, if the construction cost components escalate at different rates,
which is more likely than not, the variations in escalation can readily be
taken into account by using the index specific to each component. If the
user prefers to use one composite index to update the total construction
cost, a method is presented for use of the Engineering News Record Construction
Cost Index. ‘

The construction cost curve plots for the unit processes are presented
with construction cost plotted versus the design parameter, which will allow
the maximum degree of flexibility in the use of the curve.. Although some
construction costs are shown plotted versus flow, most are shown plotted
versus another design parameter, such as pounds per day for chemical feed
systems, cubic feet of volume for rapid mix and flocculation, square feet
of surface area for clarifiers and filters, and cubic feet of press volume
for sludge filter presses. Use of these design parameters allows designer’s
preferences and regulatory agency requirements on loading rates to be incor~
porated into the cost estimating procedure. This approach gives the cost
curves for many unit processes a much higher degree of flexibility than if
all curves were shown plotted versus flow.




The operation and maintenance requirements were also developed and are
presented in a manner that allows maximum flexibility in their use, The
component categories that were used to develop the operatlon and maintenance
categories and the units assigned to each are:

Energy
Electrical, kw-hr/year

Building related
Process related

Natural gas, scf/year
Diesel fuel, gal/year
Maintenance material (excludes chemicals), $/year

Labor, hr/year

Separation of electrical energy into building and process-related requirements
allows geographical variations in building heating, lighting, air conditioning
and ventilation requirements to be taken into account., Appendix B of this
volume presents estimated building energy requirements for 21 cities. Process
energy requirements do not vary from location to location, and are therefore
presented as a separate category. Local variations in the unit cost of
electrical energy, natural gas, diesel fuel, and labor can be readily
incorporated into the cost calculations, since all tables and plots of
operation and maintenance requirements show these components in terms of
kw-hr/year, scf/year, gal/year, and hr/year, respectively. The maintenance
material requirements, which are for all repair and maintenance items, were
calculated using nationwide averages and are presented in dollars/year,
Updating of the maintenance material costs is best accomplished using the
Producer Price Index for Finished Goods. Note that the maintenance material
costs exclude chemical costs, which must be added separately. Chemical

costs are added separately because of the wide variation they exhibit in
different areas of the country.

Since water treatment plants seldom operate at full capacity, the curves
are presented to allow operation and maintenance requirements (except
building energy) for less than full capacity operation to be taken into
account. If for example, the appropriate design parameter for a unit
process is 1.3 mgd, and the process is operating at 0.6 mgd, the operation
and maintenance requirements for process energy, natural gas, diesel fuel,
maintenance material, and labor can be determined by entering the curve
at 0.6 mgd. This approach allows variations in percent utilization of the
"facilities to be taken into account,

For a unit process in which operation and maintenance requirements are
shown plotted versus a parameter that is independent of flow, such as cubic
feet of basin volume or square feet of basin area, the requirements are
independent of flow, and the design parameter must be used to estimate both
construction cost and operation and maintenance requirements.




SECTION 2

TREATMENT TECHNIQUES FOR CONTAMINANT REMOVAL

BASIC WATER TREATMENT TECENIQUES

A number of conventional water treatment techniques may be utilized for
the removal of contaminants considered in this report., These conventional
techniques as well as a variety of other new techniques have been researched
in considerable detail by EPA in recent years, and the results of the

‘research are contained in numerous publications.” “1! Information contained
in these publications has been used as the basis for the information
presented in Tables 4 to 7, as well as the discussion on treatment techniques
and percentage removals which is included in this section.

The techniques most applicable to the removal of the various contaminants
are listed in Table 4. A detailed listing of unit processes which make up
each of these techniques, is shown in Table 5. Also shown in Table 5 are
the MCL's for each contaminant as well as the highest initial concentration
(Ci) of the contaminant that can be reduced to the MCL by a single pass through
the particular treatment technique. If a single pass will not reduce the
contaminant concentration to less than the MCL, then multiple steps of the
same process or two or more different processes in series may be utilized.

The techniques were selected based upon their ability to reduce the initial
contaminant concentration from a minimum of 10 times the MCL to less than
the MCL. As an example in the use of Table 5, consider the contaminant
cadmium. A conventional lime softening plant, when operating in the pH
range 8.5 to 11, could reduce concentrations of cadmium from 0.5 mg/1l to

the 0.01 mg/1 MCL. 1If alum or ferric sulfate are used as the coagulant

in a conventional filtration plant, at pH of 9 and 8 respectively, an initial
cadmium concentration of 0.1 mg/l could be reduced to the (.01 mg/1 MCL.

As may be observed in Tables 4 and 5, most of the slightly soluble
inorganic constituents may be removed by conventional coagulation, whereas
highly soluble inorganics are generally removed by reverse osmosis or ion
exchange, and soluble organics are generally removed by adsorptive inter-
action with activated carbon. Although these are generalizations, it is
important to recognize that there is a great degree of commonality among
many contaminants, and that most treatment techniques are applicable to
the removal of more than one contaminant. Many contaminants can be removed
by ion exchange or reverse osmosis. Tables 6 and 7 are presented to
illustrate the upper limiting raw water concentrations that can be treated
by ion exchange and reverse osmosis without exceeding the MCL. The upper
limiting raw water concentrations shown in Tables 6 and 7 are based on
information presented in reference 7.

10




Table 4

Most Effective Treatment Methods for Contaminant Removal

N

Contaminant Most Effective Treatment Methods

Arsenic . . . . . . . . AstS - ferric sulfate coagulation, pH 6 to 8; alum
coa%ulation, PH 6 to 7; excess lime softening

Ast3 - ferric sulfate coagulation, pH 6 to 8; alum _

coagulation, pH 6 to 7; excess lime softening.

NOTE: Oxidation required before treatment for As™3,
Barium . . . . . . . . Lime softening, pH 10 to 113 ion exchaﬁge softening.
Cadmium . . . . . . . . Ferric sulfate coagulation, pH 8; alum coagulation,

PH 9; lime softening; excess lime softening.

Chromium . . . . . . . Crt3 - ferric sulfate coagulation. pH 6 to 9; alum
coagulation, pH 7 to 9; excess lime softening.
Crt® - ferrous sulfate coagulation, pH 7 to 9.5.

Coliform Organisms . . Disinfection; coagulation plus disinfection.
Fluoride . . . . . . . Ion exchange with activated alumina; lime softening.
lead . . . . . . . . . Ferric sulfate coagulation, pH 6 to 9; alum ccagula-

tion, pH 6 to 9; lime softening; excess lime softening.

Manganese . . . . . . . Inorganic - oxidation/sedimentation/filtration.
Organic - lime softening.

Mercury . . . . . . . . Inorganic - ferric sulfate coagulation, pH 7 to 8.
Organic - ion exchange.-

Nitrate . . . . . . . . Ion exchange.
Organic Contaminants . Powdered activated carbon; granular activated carbon.
Radium . . . . . . . . Lime softening; reverse osmosis.

Selenium . . . . . . . Se™™ ~ ferric sulfate coagulation, pH 6 to 73 ion
exchange; reverse osmosis, :
Set® - ion exchange; reverse osmosis.

Silver . . . . . . . . Ferric sulfate coagulation, pH 6 to 8; alum coagula~
tion, pH 6 to 8; lime softening; excess lime
softening. '

Sodium . . . . . . . . Ion exchange; reverse osmosis.

Sulfate . . . . . . . . Ion exchange; reverse osmosis.

Turbidity . . . . . . . Alum coagulation, filtration.

11




Q3HSITAYLSI NOILYTNOIY AUVANODIS HO AUVHIN ON %K Kk
NOLLYINOIY YILVA ONDINING AYANODIS 4 *

SNDINHO3L INIWLYINL ¥YINDILYY IHL HONOUHL SSVd JTONIS V AS TOW
3HL 01 G3dNA3Y 39 TN0D LYHL LNVNIWVINDD 3HL 30 NOILYHINIONOD IVILINI LSTHIIH =t

X /9N o
] INITVA

% X X 65 S VO 0% VON 0T | = VXIH - WNINOYHD

X . VI 70

€6 sg- -
X X X cotd 30 o e /W §'0
§ ! INTIVA
" X X 9'0t< Hd /N ST /9% §6°0 =141 = WNIKOYHD
X X X ghHe VOH 10
X X X 6Hd VI L0
X X X L~5'8 Hd “1/9M §°0 VM 10°0 WNIKGYD
ONINZLA0S o~
. i —

X VN 0'sy
X X)X 11-ot Hd /9K 00l VM 0'L WhIEve
X X X 89 Hd 40| L~9 Hd /9H 0'L

! INTIVA
X X X 80l<Hd /oM 0°1 /M S0°0 ~¥1N2d ~ DINISYY
[EERIZISSE)
NOINY ¥0 -
YNIKOY
13V
X VoM £2°0
pzm.:_sﬁzmm = JIN3SHY SY WVS NIHL — X 20| X 3o X /9H 0*1 VM SO0 [INIIVAIYL - DINISHY
AYINNYHO| G3U3AN0d | 3ONVHIX3] SISm0 | ¥ 25 | NOILO3INISIO NOIL | NOILYL NOLLYY [ 31vdI0S [31v4I0S LNy | oNINaLd0s|  NOtLvi | noiLdas NHOHS " om LNVNIHYLNOD
il d za_x P H g Mt %o % 1504 ~v317d | -N3wiaas | -n22074 7| SNOdYaS | Huuad Wi | =N3WIG3s | -NiSi@ | INawilvaul ¥od
NOEYD GILVAILOV NOILYQIXO ONIXIN OIS0 =344 -34d eany

* (umoys (Fp) suorieijuEOUO) I3BM MBY WNWTXEH YITM SSTOADT JUBUTWRIUO) WAWIXEB) UOTIeTndey Io3ey
3upquTaq £IPWFIg WEISIUT TEUOTIEN oYl SUTIDOR UT TNJOS[ S9SS0001g JUSWIBSIL I9IBM JO XTIIBH

S OTqeL




Q3HSITEYLSA NOILYIND3 Y A¥VANODIAS 30 AdVWINd ON-K kXK
NOILYINO3Y ¥3LVA ONIINIYG AUYANODIS Kk

JONDINHIAL LNIWLYIHL ¥VINDILUVD SHL THONOUHL SS¥d 3TIONIS ¥ AS 1ON N
3HL 01 d32NA3X 38 GNO0D LVYHL INVNIWVLINOD JHL 40 NOILVELNIONOD IVILINI LSIHIIR =1

VN L0

VM Lo
JINYO¥O0 ~

$31y3s
NI NOINY
“NOLLYD

VM 10

FEREH
V/OH to'0

NI NOINY
=NOILYD

/N L0%0

/9K 900°0
. JINVOUONI =~
/9% 200°0 _ AUNDAAN

vL=L0l HY /9N £00°0

JINYO¥0

JINVOYUONI =

%% /9N 50°0 ISANVONYW

/M Y0

6-9 Ha | E°11-6'8 Hd /OW 4L /9N S0'0

AW PTOL v

FVHD INoa|
0 YNIWNY|
Q3LVAILOY
L40S “dW3L By
HLIM SIIAVA
aqi¥onid

GaYH

Udd¥ SY SAOHLIW LNIWLYIYL IVID3dS W 001/000°0Z<

AV 31V1S A9 Q3AQ
W 001/000°02>

N 001/0005>

“IW 001/001 M 00L/L SWSINYOUO0 WH0J1T0D

M ANVNINVLINOD

— NoLLo3aNisia [ M NoitvL| Noilva |31v4ins [arvains [wnty {eNinaLdos | worive | Noiroas NHOHS
YViNNyug) d330H0) IONVHOXT | siegiso | Fourn| € T | LS |- | 30 | Snosuas | “Stiusd I | -NZWiaZs | -NiSia | LNIWLY3HL 804
NolLYaIX 3 ONIXIN TFCATEITR) ~3¥d -34d *-12

NOGavo QILVAILOY

(penupjuod) G STqEl




QaHSITAYLSI NOILYINIAY AYVANODIS HO AAVWINd ON *kX .
NOLLYTINO3Y ¥ LVM ONIXNING ANYANODIS * %

.m_:c_zxum_._. LININLYIYL BV INDLLAVE IHL HONONHL SSVd 3TONIS V A8
3HL 0L 430NA3¥ 38 GTA0I LVHL LNYNIWVLNOS FHL 30 NOILYHLNIONOD IVILINI .rmm:wu_ﬁ =1

X X X X X X L0001 <
X X X X X N1 000l
X X X nlse it ALIQIgynL
X . V/9W oees
" VOROLSE | VON 05T aLv4Ing
X /9N €€l
X VM 58T * % % WNIAOS
X V9N £8'0
X ¥o| x
X X X , (9 VN L1
X X X §°11 Hd VM s0 <
]
X X X 6 He /oW L10 /9 500 : ¥3ATS
|
. INITVAYXIH =
X Wi x VO €£°0 /9N 10'0 Wi 3s
X Ww| x . VOH EE'0
" " AN3TIVAVHGYND ~
X " X 09 qd 1/9H 50°0 VI 10°0 WNINZ13S
X | X V94 o0t
X X X X EEIRTY _&mzamé zw_: Vo dgyl
T
X X X X EETAZY wm_znzs_ wnlgaw  Md gz
X X X X xm.:;_ SSANQUYH #07  fdog viodg wolavy
X o) X - - STVIINIHD DINYSNO
NOINY VM 0§
X VM L9 vVou o1 N SY - JLIVYLIN
’ 11 y NOLLYT [atvans [3Lvdans [wny [onNaLsos | nollve | Nortoaa NHOHS o INYNIHYINOD
A  FONT | s3aansy | il fo [y |Nolpadmisial | Mow | woiwt| NOILYD {aivanns |auins I | -NIHIQZS | -NISIO | ANawLvasi w04
NOBYYD Q3LYAILDY NOILYGiIX0 2 ONIXIN NOILVINoY0D =34d ~3¥d s

(penur3uo)) g BTqeEL




Table 6

Upper Limiting Raw Water Concentrations of
Various Contaminants That Can Be Treated by

Upper Limiting

Ion Exchange Without Exceeding the MCL

Contaminant to Raw Water
be Removed Concentration MCL Remarks
Arsenic, Trivalent Unknown 0.05 mg/1 Activated-
alumina or
bone char
Barium 45 mg/l. Generally 1.0 mg/1l Softening
by blending of raw resins
& finished water
for corrosion &
hardness control
Fluoride pH dependent (best 1.4 to 2.4 mg/1l  Activated
@ pH = 5.5 to 7). alumina or
' bone char
Manganese Unknown 0.5 mg/1 Secondary MCL
Inorganic Mercury 0.1 mg/1 0.002 mg/1 Cation and
anion resins
Organic Mercury 0.1 mg/1 0.002 mg/1 Cation and
anion resins
Nitrate - as N 50 mg/1 10.0 mg/1 NO3 selective
resin
Radium 100.0 pCi/1 5.0 pCi/1 Softening
resins
Selenium, Quadrivalent 0.33 mg/1l 0.01 mg/1 -
Selenium, Hexavalent 0.33 mg/1 0.01 mg/1 -
Sodium 133.0 mg/1 20.0 mg/1 No MCL set
Sulfate 8,300 mg/1 250.0 mg/1 Secondary MCL

15




Table 7

Upper Limiting Raw Water Concentrations of
Various Contaminants That Can Be Treated by
- Reverse Osmosis Without Exceeding the MCL

Upper Limitiﬁg

Contaminant to Raw Water

be Removed Concentration MCL S Remarks
Arsenic, Trivalent - 0.33 mg/1 . 0.05 mg/1 -
Barium ' 45.0 mg/1 - 1.0 mg/1. -
Chromium, Hexavalent '0;4 mg/ 1 0.05 mg/1 _—
Lead | 0.4 mg/1 0.05/mg/1 -
Nitrate — ag N . 67 mg/l 10 mg/1l -
Radium | 100.0 pCi/l‘ 5.0 pCi/1 : ——
Selenium, Quadrivalent  0.33 mg/1 0.05 mg/1 -
or Hexavalent ‘
Silver - 0.83 mg/1 0.05 mg/1 -
Sodium 285.0 mg/1 20.0 mg/1 No MEL set
Sulfate 3,570.0 mg/1 250.0 mg/1 Secondafy MCL

16




The following sections present detailed discussions, by contaminant,
of the treatment techniques and process combinations listed in Tables 4
through 7. These detailed discussions also give the assumptions which were
used in calculating the upper limiting raw water concentrations shown in
Tables 5 to 7.

ARSENIC (MCL = 0.05 mg/l)

Arsenic in water may be elther the trlvalent (+3) form known as arsenite
(As05,7) or the pentavalent (4+5) form known as arsenate (As04“ ). Conversion
of the trivalent form to the pentavalent form may be by biological or chemical
oxidation. Reduction of the oxidized form generally occurs by anaerobic
biological action. The trivalent form is more toxic than the pentavalent
[...]
of the organics. The percent removals that various treatment methods
achieve, are shown in Table 8. Where blanks occur in this table, information
is not presently available. '

For TTHM's, removal of the precursor organic compounds by use of
granular activated carbon has been determined to be the best treatment
technique. Other techniques that will partially remove some of the
naturally occurring precursors are precipitation, oxidation, aeration, and
adsorption on synthetic resins.

RADIUM (MCL = 5 pCi/1)

Radium may occur naturally in water either as radium 226 or radium 228,
and is generally found in ground water rather than surface water. Radium

24




* (X9ATIS) dI-G° %7 pue I10TYyoLAxXoyjsll I0J OTqBITRAR ]0U UOTIBWIOJUT JUSWIBDIILy

-- - - - - 01> - /3¢ 0%
01> 01> 01> 01> - 01> - T/%m 01
:93eueBUBWIa WNISSBl0g
-- - - - - 9 - T/3u g¢
- - - - - 01> - T/3w 17
1 9u0zQ
01> 01> 01> 01> 01> - - T/%m 001
-- -- - - - 01> - T/3m Qg
- - - - - 01> - T/3u 8
- - - - ~- 01> 01> T/8m g
vuUTIOTYD
- IUOTIBPTXQ
SWT], 3083U0)
- - - .- — 66< 66< pag TInd urw / 03 ¢
. ‘uoqie) PO1BATIOY IBTNURIY
- - 86 - - 66 - T/3w 6.~0L
L6 - - - - - 86 T/31/65-0S
- L6 L6 - - - - /38 64-0%
- —— - 06 — - - T/3u 6£-0€
-~ - -- -~ - 06-08 %6 T/3m 62-07
06 06 06 - - 49 08 I/3u 61-01
-- - - - €6 0g <8 | 1/3@ 6-¢
«uoqae) PoOIBATIOY Ppoi9pMmod
:Uy3TM uoTidiospy
. pPue UOTIBIJITIA ‘uorzeTndeo)
01> 01> 01> 01> 01> 01> 1) UoTIeIlTT{ ‘uorieTndeo)
J93sq I91sq - I93sq 1TeSs auaydexo], QUBPUT] utapuy PoOYISK JuswieaA]
T£1000sT TAang TLdoxadosy  wnipog ,

a-v°c

S9SS9D0Ig JuUSWIBLIAL J93eM Snoraep £q
¥SOPTIOTIIS9g JO STeAOWSY JUSDIDJ

8 9TqBL

25




exists in radium-bearing rock strata, particularly in Towa and Illinois, and
in phosphate rock deposits found in parts of Florida. Leaching from such
deposits has resulted in high ground water concentrations.

The lime-soda softening process removes radium as well as hardness.
Operationally, the total hardness removal necessary 1is equal to the fraction
of radium removed, raised to the 2.86 power. In equation form:

Hardness Removal Fraction = (Radium Removal Fraction)2-86

or

Radium Removal Fraction =fVi;§§'Hardness Removal Fraction

Therefore, to reduce 25 pCi/l to the 5 pCi/1 MCL requires a radium
removal fraction of 0.82:86 = 0.528, meaning that 52.8 percent of the hardness
must be removed. If desired hardness levels are met by blending, considera-
tion must also be given to the influence of this -blending on the radium
concentration in the final blend, In situations with a relatively low hard-
ness and high radium concentration, radium may control the blending ratio.
Radium removal increases as pH increases.

Ion exchange and reverse osmosis are each capable of removing up to
95 percent of the input radium. Therefore the limiting concentration that
can be treated to meet the MCL is 100 pCi/l.

SELENIUM (MCL = 0.01 mg/1)

Selenium is chemically similar to sulfur and commonly occurs with sulfur
in mineral veins. Selenium in water may be in either the quadrivalent (+4)
form known as selenite (Se03—2) or the hexavalent (+6) form known as
selenate (Squ_z). The quadrivalent form may be found in ground water, and
the hexavalent form may occur in either ground water or surface water.
Selenium contributions from natural sources are from selenium containing
soils and runoff from these soils. Industry-related contributions may result
from paint, rubber, dye, insecticide, glass, and electronic manufacturing.

Quadrivalent (+4) Selenium

Adjustment of pH to 6.0 and coagulation with 30 mg/l ferric sulfate
will treat raw waters containing up to 0.05 mg/1l of Set* to meet the 0.01
mg/1l MCL when followed by the clarification treatment described for moderate~
turbidity waters.

Raw waters containing up to 0.33 mg/l of set* can be treated by ion
exchange or reverse osmosis. Lower concentrations may be treated to less
than the MCL and then be utilized for blending purposes.

26




Hexavalent (46) Selenium

Raw waters containing up to 0.33 mg/l of Se™® can be treated by iom
exchange or reverse osmosis. As for the quadrivalent form, lower concentra-
tions may be reduced to less than the MCL and then be utilized for blending.

SILVER (MCL = 0.05 mg/1)

Silver rarely occurs in water supplies from natural sources, and many
silver salts such as the chloride and sulfide forms are relatively insoluble.
Generally speaking, silver contamination of water supplies is industrial
in origin, from photographic and electroplating industries.

Coagulation in the pH range of 6 of 8 with 30 mg/1l of alum or ferric
sulfate will treat raw waters containing up to 0.17 mg/l of silver to meet
the MCL of 0.05 mg/l, when followed by the clarification treatment described
for moderate-turbidity waters.

Coincidental removal occurs during the treatment of high-coliform waters
and moderate or high turbidity waters provided that the dosage of ferric
chloride or alum is adequate. In the pH range of 6 to 8, concentrations
of 0.17 mg/1 can be reduced to the MCL. '

Lime softening followed by chemical clarification and filtration will
also remove silver. Raw water silver concentrations of 0.17 mg/l can be
treated at pH 9, and values as high as 0.5 mg/l can be reduced to the MCL

of 0.05 at pH 11.5.

Reverse osmosis may be used to remove silver, and concentrations up to
0.83 mg/l can be reduced to the MCL.

SODIUM (No Primary or Secondary Regulation MCL)

Sodium occurs naturally in water supplies as a result of leaching from
rock formations or naturally occurring salt deposits. Sea water intrusion
may represent a sodium source in coastal areas. Sodium is extremely soluble
and rarely forms a precipitate.

Although there is presently mno.established sodium standard, a concentra-
tion of 20 mg/l of sodium in drinking water is considered compatible with
a restricted sodium diet of 500 mg/day. Since sodium is a very soluble ion,
removal is best accomplished by ion exchange or reverse osmosis. Ton exchange
can remove up to 85 percent, restricting use to supplies with an initial
sodium concentration of 133 mg/l. Reverse osmosis can offer somewhat larger
removals, up to 93 percent, and can thus treat initial sodium concentrations
up to 285 mg/l. :

SULFATE (Secondary Regulation MCL = 250 mg/1)
Sulfate is an extremely soluble anion that occurs in water supplies from

both natural and industrial sources. Sulfate represents the principal form
of sulfur in nature. Natural sources include leaching from soils and mineral

27



deposits containing sulfate, and the biological oxidation of sulfides.
Rainfall in many areas is a major contributor of sulfate. Key industrial
sources include sulfuric acid, sulfate manufacture, and industries using
sulfates and sulfuric acid, such as sulfate pulp mills and tanneries.

Research indicates that a limit of 250 mg/l of sulfate in drinking water
affords a reasonable factor of safety against water that causes laxative
effects. As with sodium, ion exchange and reverse osmosis are the only
practical treatment methods. Ion exchange can give removals up to 97 percent
and is therefore useful for concentrations as high as 8,330 mg/l. Reverse
osmosis, however, will only remove 93 percent of the sulfate and is therefore
useful only up to 3,570 mg/l of sodium.

TURBIDITY (MCL = 1 to 5 TU, depending on several circumstances)'

Turbidity is produced by suspended and colloidal matter in water and
is generally only a problem in surface water supplies. The principal
importance of turbidity is its possible interference with disinfection
because of shielding of microbial contaminants and the inability to maintain
a disinfectant residual in the water supply. Aesthetic considerations are
also important at high-turbidity levels.

Low-Turbidity Waters

Waters containing more than 1 but less than 25 turbidity units (TU)
should be treated by coagulation without settling, filtration at 41.4 to
203.5 1pd/m? (2 to 5 gpm/ft2), and postdisinfection with 30 min of contact
before use.

Moderate~Turbidity Waters

Water containing more than 25 but less than 1,000 TU should be treated
by chemical addition, mixing, coagulation, 30 min of flocculation, settling
at basin overflow rates of 24,450 1lpd/m® (600 gpd/ft2), filtration at 81.4
to 203.4 1pd/m? (2 to 5 gpm/ft2), and post chlorination with 3 min of
contact before use.

High-Turbidity Waters

Waters containing more than 1,000 TU and meeting the Interim Regulations
in other respects should be subgected to 2 hr of presedimentation at basin
overflow rates of 142,600 1lpd/m? (3,500 gpd/ft2), followed by the treatment
provided for moderate-turbidity waters (above).

28




SECTION 3

EXAMPLE PROCESS FLOW DIAGRAMS

As can be seen in Tables 4 and 5, filtration and softening are two
treatment techniques that are particularly well suited to the removal of
many of the contaminants listed in the Interim Regulations, Figure 1
presents a schematic flow diagram of the unit processes in a conventional
water filtration plant, as well as the upper limiting raw water concentration
of contaminants that can be removed by conventional water filtration plants.
Also shown in Figure 1 are modifications that can be made to conventional
water filtration plants, and the contaminants and the upper limiting raw
water concentrations that can be treated by the various modifications.,

The schematic flow diagram of a conventional lime-softening plant is
shown in Figure 2. The contaminants that may be removed by lime softening

and the pH range required for their removal are also shown.

A wide variety of unit processes and techniques are available for the

treatment and disposal of water treatment plant sludges, Figure 3 illustrates
schematically various options for treatment and disposal of water treatment
plant sludges. As shown, the ultimate disposal may be either to a sewer,
land, landfill, a lagoon, or the sea. Lime sludges may also be dewatered

and recalcined for reuse, Figure 4 presents possible options for the
recalcination of lime,

Many other sludge ‘treatment concepts are in the development stage or
in limited application, but a complete discussion of these processes and
their cost is not within the scope of this project. A number of references
that provide in-depth detail on both new and established sludge treatment
concepts are available, however,.and these references should be consulted

for more detail on techniques and design parameters,lzv18




*SUOTJIeTN89Y I93eM SUTNUTIAQ AXIBWLIJ WEISIUT TRUOTIBN o3

JO ST9A9T JUBUTWEIUO) WNWEXEBR 399K 031 SIUBTJ UOTIBIITIL JI93IBM TBRUOTIUSAUO) JO SoTITTTqede)

(@ AnTog 1v ¥3a334 31¥4I0S O1¥¥I4 TQ
€2) LN10g 1v LN3WLSNPAY fd 404 3ATAOYd NV Y3334 ILv4INS O1y¥3d GQ

<X

€ Intogd 1v ¥30334 Jyg

<

€@ wntog v
LNIWLSANGY §d ¥Od IAIAOYd GNV JYd ONV 2LY4INS IT¥¥34 ¥04 S¥3Q33d Tay

s

€D 1rrog v ¥30334 hoNYy

€ tn10g Lv ¥30334 3Lv4InS Oluy3d Ay

=IYS04SI 390075 WATY ¥0d4 NOISIAO¥d /INIWLISArAY

Hd TYNIJ ¥04 4334 14SNVD ¥O 3WIT SATd G333 WNTY ALIOVAYD HOIY
<£(h($)%34 ¥od § = Hd

NIV 804 § = Hd ‘(Z)LN104 LV LNZWLSAPQY §d ¥O4 SIILITIOVY GAY
(R)LN10d LY ¢-6 OL G- OL INTWLSAPGY
Hd ¥03 LNIWJIN®I GNY ¥3G334 HQS34 AV £NOILIZINISIIYL TF

*SISATYNY $01S38SY

¥0d INIHAINDI GV ONY “TYSO4SIA 39ANTS YIJOHd AMIADDIY ¥ILVHHSVA
FHSYMNOVE FLVADIQY ‘SYICYODIY ALIAIGHNL +INOD FSYILTI4 NI VIQIW
G3XIW ‘830713 1071d 7Q33J ¥IWAT04 ‘XIW QIdvd OL SIOVLS 7 WY

*WH04 INFTVAT¥1 304 dI¥InO3¥ NOILVAIXOFYY

*3LV4INS J1UY3 ONTQIS Y04 ANV INIWLSNCGY Hd ¥O4 SIILITIOVE (TAY
*VI1Q3W 319NIS

NVHL ¥3HLVH VIOIW QIXIW O VNG 3SN < (T)ANIO QWY LNINTJ43 ¥3LI14
HOV3 OL SUOLINOW ALIGIEYRL GAV ‘(Z)INIOd LV ¥31114 10T1d 0QY ‘@30

g 0L g=Hd & 1/9H (g
0°9 = Hd & /9 (¢
qIAOHIY

9} WYHDONDIW

HOVE ¥04 Y /W T

V9 OZ OL G
S31UVA
saT¥VA

/9 07 0L £+Q
/9% OhT OL §
SITUVA

/9% 005 0L 002

SIIYVA

T/9W QT OL g

/94 QRT OL §

/94 (0g 0L 07

/9W QT oL 07

31vV3INS JI1¥¥34
ALVIINS D1¥¥34

d 8 waly

(J¥d) Nogdvd

19V Q3WIAMOE + §
Hd & £(hps)2ay
40 / = 4 8 WATY

_ houyy 3 Wty
£(hpsyZag 3 wny

woy
aLv4Ins
21¥¥34 ¥O WAy

EFVERNEIRLEEE]

way
S*L>hd €.
£¢hosyZag wo wny

/9 600
/9% 10°0

/9% Z200°0

/94 200°0

(QL$-335) 7/9M $0°0
/90U G0

/94 o7 OL h°1
/9 Q10°0

/9% 50°0

a3HSI78VLSI INON

/9 50°0

/oW [1°0
/94 500

/94 2070

/9% 9000

anoy
RTELIVA

/94 9 OL §

1/9W T1+0

/96 09

/9 Q-1

*1 @2In8t4g

FETSIEN
1NITIVATHQYAR ‘HNINATIS

JINVOH() ‘A¥AOY3Y

JINVOYON] “A¥NDYIY

DINVONON] 3SIANVONVY
ava]

(Sy3aLVY 140g) 3Q1¥oniy
WNIKAYY)

AINITVAVX3Y ‘HNINOYH)

solsagsy
IN3IVALY] ¥O
LINITVAVING{ “OINIS¥Y

SINIOd 1V ¥IHATO4 *(7)LNIOJ 1V TVNGISIY 3381 1/9H (T oL 1) +TAY HWIY ATTVAS] QIHS1I8YLSI 3NON NOTTVO/N3d 000‘T ¥3AQ SNYTA
*ONITLL3S B +2074 “NOILYTINOVOI 37EN0Q ¥O/ANY NOFLVANIWIAISIUJ /94 Q4T oL 07 WA ATIV0S T fil 000°T ¥3Ag Allalayng
*ONITLA3S § +D074 “NOILYINOYOD 3I1EN00 SNTd ‘HOILVINIWIA3SIYY /5% OhT 0L 02 HNY A77vRS) W 00T ¥3d T W 00T/NdW 000702 ¥3A0 VI1¥3LOVE WY¥04170)
SINVId ROLLVIITS Y3LYN TWAOTINAANO] G313100H,
anoy 8 OL Gufid € /9 (g [T /94 6040 /9 /T°0 ¥3IATIG
(1L T Aliargyn)) .
ELLT W QT OL § WY ATIVAS) a3HSi1avLsa aNOY NOTWWO/ndd Q00‘T S TA
3Hoy /9 QhT OL § WOV ATIVASH nt nL 000°T Artargyn)
3Noy /9H QhT OL § WO ATIVASY M QT ¥3d T ™ 0OT/NdW 000707 ¥13319vg WY04110)
HOT1Y21d100M 39vsoa 3dAL LINIT HOTLYY.1NIINO0D YILVK (3A043Y 39
LHVIN9Y03 IHVRTHYLINOD MNRIXYM MY ONILIWIT ¥3ddn 0L 3DHVLSENS
@ @ @ @ @ @ @ @ o) dagg qusuinal)
324201 puo b.»out.
fom qraayooq §0oy([x Leg - .
-.ao yips pesedsp “‘1_@ Yromparg *8pajc
| 4 wagidajuys, 1S MO
Sefisajusppiseg vy “ “ fisuomipeg o b ejeinipid XA

30




-suoTlen8oy IoleM Suryurig AIBUWLIJ WEX2IUT TeUOIdIEeN °U3l

. JO ST®A®T JUBUTWERIUO) WNWIXEBY 99 03 SIURTJ SUTUD]JOS SWET TBUOTIUSAUO) IO soT1TTIqede) *z 2andtg

—_ §*TT 3A08y /9 50°0

- 6 3Aogy 1794 50°0

— 9-0T 3Aogy 17194 §

—_— 9-0T 3A0gy /134 §

_— g+0T 3Ao8y AR

£*0T 3n08y /9% 200°0

+3ILYNVONVWYId WNISSVLOd (*aLs -23s)

1/9W Q+Z OL ¢+( @334 g+6 3A08Y /94 §0°0

$'TT 0L §°8 /94 50°0
: <IYAOWZY WNWIXYH ¥04
9} 40 NOILIGQY FYIND3IY

AVH WNISINOVH MO 9-Q] 3A08Y /94 heg OL §°T

_— 9°0T 3ao8y /9% 500

-_— IT oL g8 /94 0T0°0

—_— 1T oL 0T T1/8W 0T

—_— §+0T A08Y 1/9W §0°0

SAYYWIY INIWLY3IYEL ¥0d4 FINVY LINI

Hd - QFUINO 1T

®
® © ®

8]24201 pun 41240291 J2j0M YSOMYI0G

INYNIWYINOD WNWIXVY

1/9% 05°0
/9% [T1°0
/734 691
/14 0L
/734 0¢

1/9W £00°0

aNoy
ELIARY

1/9W 9 OL
/9 §°¢
/9% G0
/9% 0°0T
/9w 0°1
NOILYELINIONGD ¥ILVA
KVY ONILIWIT ¥3ddf

®

100U 10 Yy1M *|DSOdSIp 40 3SN9A pUD Asoa0d0s abpn|g 3Bpals

ysom u_uem*

uoloUeqIndey
Bpjs—om} Jo S

~l}

:w:u:_o_:%um

Y

(uondo) ajokaas abipjg

NETSBES
ETSIE

SSINYVY HOTH
SSINGYVY WN1a3Y

SSANQYYY MO
tWniavy

JINVOUONT “A¥NDYIY

JINVOY(Q “ISANVONY|

avay

(S¥3L1YN Qyvy) 3a1¥0nTg
INZIVAIY] “WNIWOYH)

unIuayy)
un1¥vy

INZTVAVINIJ ‘OINISHY

(3A0W3Y 34
01 3INY1SANS

® ®

(uolido)
yso-npog

XN E%x-‘

~a——{vouzsjrsipisog fea——} vonouy

?o:nov .:u_aaueu

o doig juewinel]

133HS MOTd
IVJldAL

31




"s93pnTs jueyd juswiesil Isjem 103 suorido TesodsIp pu®B juUsWIBDIAL

[1!jpuo]

N

o4 abpnjs paiajomap sBinyosiq

*¢ san31g
uoobo- pup-
12414
E::uc>
uoofn-] pun-] 1amag

POyt

SENITN) Bny1aquan
19|y jupj
E_o__uxumm -

/

o} abpn|g
abipydsiq

32



Lime sludge to
softening process-

Dewater Sludge

‘ N ;
Yacuum Filter | Other
‘| Filter Press Method

Recalcine Lime .

- Other _
Method

N

Reuse recalcined Lime
in process

Multiple — Hearth
Fulrnace

Figure 4. Treatment options for reuse of lime ,éludge
from lime-softening plants. .~

33




SECTION 4

COST CURVES

CONSTRUCTION COST CURVES

The construction cost curves were developed using equipment cost data
supplied by manufacturers,.cost data from actual plant construction, unit
takeoffs from actual and conceptual designs, and published data. When unit
cost takeoffs were used to determine costs from actual and conceptual designs,
estimating techniques from Richardson Engineering Services Process Plant
Construction Estimating Standards,19 Mean's Building Construction Cost Data,20
and the Dodge Guide for Estimating Public Works Construction Costs?! were often
utilized, An example illustrating how costs were determined using unit cost
takeoffs from an actual design for a reinforced concrete wall (similar to a